
Using mathematical models to track phosphorus in a full-scale 

wastewater treatment plant  

By 

Lihlonono Hopewell Molefe (MLFLIH001) 

CIV 5017Z: Minor Dissertation (M. Eng.) 

Minor dissertation submitted in partial fulfilment of a master of engineering 

degree in water quality engineering. 

Supervisor: A/Prof David Ikumi 

June 2022 

Water Research Group 

Department of Civil Engineering 

University of Cape Town 

Univ
ers

ity
 of

 C
ap

e T
ow

n



The copyright of this thesis vests in the author. No 
quotation from it or information derived from it is to be 
published without full acknowledgement of the source. 
The thesis is to be used for private study or non-
commercial research purposes only. 
[...]
parameter is varied within a selected uncertainty range of p, which is also determined using the 

method proposed by Brun et al. (2002). While a particular parameter was varied, all others were 

assigned their mid-range values. The elementary effect of parameter θi on variable yj is calculated 



31 | P a g e  

 

as: dij(θi) =
[yj(θi,…,θi−1,θ,θi+∆,θi+1,…,θr)−y𝑗(θ)

∆
, where y(θ) is the output variable obtained when all 

parameters are set to their prior values, i.e., y(θ1,θ2...θr).  

The mean (μij) and standard deviation (σij) of the calculated k elementary effects are determined 

for each parameter as measures of the parameter importance. μij is used to detect parameters with 

an important overall influence on the output, while σij is used to detect parameters involved in 

interaction with other parameters or whose effect is non-linear (Neumann, 2012; Campolongo et 

al., 2007). 

 

Simulations against experimental data 

With the prioritised model parameters (the ones with greatest effects) and non-influential 

parameters (those that can be fixed at any value in the range without influencing model variable 

outputs) determined the final model evaluation steps can be implemented, which involved (i) 

setting the non-influential parameters at their default values and (ii) random sampling of  the 

remaining influential parameter sets (within their classified ranges) while conducting simulations 

to compare predicted model outputs with observed outputs. In this case the observed outputs were 

obtained from the data generated by the laboratory scale experimental systems of Ikumi (2011), 

towards model calibration (Ikumi, 2020).   

  



32 | P a g e  

 

2.3. Evaluation of Design/Control Strategies using Performance Indices (PI’s) in 

Plantwide Models 

 

The vision of wastewater treatment plants is to keep a healthy environment by discharging good 

effluent quality to a receiving environment, such as lakes and rivers. Furthermore, WWTPs 

demand significant energy (power/electricity from the Eskom’s power grid), and yet there’s an 

opportunity to make the WWTPs more energy self-sufficient. So, plant wide models allow for 

different operational control strategies to be simulated to reduce operating cost (OC) for the plant 

and maximize nutrient and energy recovery while maintaining good/improving effluent quality 

which complies with legal effluent quality requirements stipulated by the national government or 

relevant local government department. 

These objectives are a paradigm shift from the traditional view of the wastewater treatment 

infrastructure, currently thought as wastewater treatment plants (WWTPs) to Water Resource 

Recovery Facilities (WRRFs) (Ikumi et al., 2014). 

Operational control strategies considered in this study were simulated using the performance 

evaluation method adopted by De Ketele et al. (2017). This evaluation method involves the use of 

performance indices (PI’s) i.e. Effluent Quality Index (EQI) and Operational Cost Index (OCI). It 

was emphasized by Ketele et al. (2017) that regardless of the operational strategy chosen, effluent 

quality needs to be maintained in line with legal requirements (DWA, 1984) administered by the 

department of Water and Sanitation (DWS). 

 

The PI’s can be expressed mathematically, and therefore can be implemented on a simulated 

virtual plant. 

I. Effluent Quality Index (EQI) 

𝐸𝑄𝐼 =
1

𝑇×1000
∫ [𝑃𝑈𝑇𝑆𝑆(𝑡) + 𝑃𝑈𝐶𝑂𝐷(𝑡) + 𝑃𝑈𝐵𝑂𝐷(𝑡) + 𝑃𝑈𝑇𝐾𝑁(𝑡) + 𝑃𝑈𝑁𝑂(𝑡)]
𝑡7 𝑑𝑎𝑦𝑠
𝑡0

. 𝑄𝑒(𝑡)  

(Eq 77) 

Where,  

EQI, is Effluent quality index: kg pollution per day 

T, is time horizon (final 7 days): days 

Qe, is effluent flowrate: m3/day  

PUx, this term contains the concentration of the pollutant considered 

II. Operational Cost Index (OCI) 

Operational cost index (OCI) is about inclusion of operating cost factors and indicates potential 

savings which could be achieved by implementing different strategies for design or control 

operations (De Ketele et al., 2017).  



33 | P a g e  

 

The Benchmark simulation model 2 (BSM 2) of Nopens et al. (2010) had the following equation 

for calculating OCI: 

𝑂𝐶𝐼 = 𝐴𝐸 + 𝑃𝐸 + 3 × 𝑆𝑃 + 3 × 𝐸𝐶 +𝑀𝐸 − 6 ×𝑀𝑃 + 𝐻𝐸𝑛𝑒𝑡 ……………. (Eq 78) 

Where, 

AE is Aeration Energy: kWh/d 

PE is pumping energy: kWh/d 

SP is sludge production for disposal:  Average kgTSS/d 

EC is external carbon addition: Average kgCOD/d 

ME is mixing energy: kWh/d 

MP is methane production: Average kg CH4/d 

HE is net heat needed to heat the sludge in AD (heat produced by methane accounted for): kWh/d 

 

Clearly, the terms in Eq 78 above have different units, to normalize this, Volcke et al. (2006) 

modified it so that all the units can be in South African Rand per day i.e. ZAR/d as follows: 

𝑂𝐶𝐼 = ((𝐴𝐸 + 𝑃𝐸 −𝑀𝑃 +𝑀𝐸 + 𝐻𝐸) + 𝑆𝑃 × 𝐸𝑛𝑒𝑟𝑔𝑦 𝑐𝑜𝑠𝑡) + 𝑆𝑃 × 𝐷𝑖𝑠𝑝𝑜𝑠𝑎𝑙 𝑐𝑜𝑠𝑡 +

                     𝐸𝐶 ∗ 𝐶𝑎𝑟𝑏𝑜𝑛 𝑐𝑜𝑠𝑡                                                                                …….             

(Eq 79) 

Where, 

Energy cost in ZAR/kWh 

Disposal cost in ZAR/kgTSS 

Carbon cost in ZAR/kgCOD 

 

 

 

 

 

 

 

 



34 | P a g e  

 

2.4. Closure 

 

Water and resource recovery facility (WRRF) models have been developed for use by technically 

adequate professionals or researchers. Consequently, the currently developed models cannot be 

used by those who do not the technical expertise and knowledge of the biological and chemical 

processes that happen in these models. The question of WRRF model simplification has been at 

the centre of discussion among modellers. For instance, in a recent debate about the issue of 

simplicity versus the complexity of these models at the WWTmod2016, 56 % of modellers voted 

for developing more complex models, while 44% voted against such models (Lizarralde et al., 

2018).  

Developing easy-to-use WRRF models with trusted outcomes (results) is not an easy task. 

However, these models have been developed and are beginning to get used in various studies as 

decision support tools for full scale systems. Some examples of recently published examples of 

model application South African full-scale systems include studies by Flores- Alsina et al. (2021), 

Potts, 2021 and Jelliman, 2021. There have also been various attempts to simplify the steady state 

spreadsheet model towards generating a tool utilizable by stakeholders in the Water and Sanitation 

industry. Examples include (i) the design analysis program by Wu (2015) and the plant 

performance evaluation tool (PPET) of Nsengiyumva et al. (2020). In this study we shall explore 

the utilization of both the steady state and dynamic simulation tools for a selected full scale WRRF. 

With the accomplishments obtained in such a study there may be room to explore the next stage 

in model implementation, which involve working with stakeholders towards their uptake of such 

models and the development of digital twins that would be useful in introducing the water and 

sanitation sector to future sustainable smart cities.



35 | P a g e  

 

3. Experimental methods, programme and site layout  
 

This section describes the implementation of the UCT plantwide steady state and dynamic models 

(Ikumi et al., 2015; Ekama, 2020; Ikumi, 2020) towards simulation of the Zeekoegat WWTW. The 

steady state model was set up in MS. Excel and the dynamic simulation model was set up using 

the wastewater treatment plant engine for simulation and training (WEST®; Vanhooren et al., 

2003) software experimental environment. Zeekoegat WWTWZeekoegat WWTWAn overview of 

the entire process used for setting up the virtual plant and for simulation of different WWTP control 

strategies is summarized in Figure 6 below: 

S
te

p
s 

re
q

u
ir

ed
 f

o
r 

se
tt

in
g

 u
p

 a
 v

ir
tu

al
 p

la
n

t 
in

 W
E

S
T

 

E
x

p
er

im
en

ta
l 

en
v

ir
o

n
m

en
t 

Data Acquisition & 

Reconciliation

- Obtain useful measured data from unit operations of the plant

- Obtain sizing and plant operational routines 

Characterisation - Characterize Raw WW and  Settled WW   

- Characterize  sludge and determine composition 

Steady state MS. Excel 

spreadsheet modelling:

- Use the data- checking if principles of mass balance hold

- Run the steady state NDBEPR model using the data- decide if the 

data produces sensible results i.e. tailoring of integrated SS explicit 

unit process models to replicate the Zeekoegat WWTW
- Run the steady state AD model using the data- checking that it is 

operational i.e. CH4 production, pH prediction etc.  

Simulate the virtual treatment 

plant

- Set up the plant in WEST experimental environment 

- Calibrate the plant until the virtual plant replicates the real plant 

i.e. when model predictions = measured or close enough by 

systematically changing parameters

Simulate proposed operational 

strategies

- Once confidence is achieved in virtual replication of the plant

- Simulate various scenarios of operating the plant 

- Can implement PI s i.e. EQI and OCI

1

2

3

5

6

4

Create AS-AD  pre and post 

processor

- Create the influent file imported into WEST-with concentrations   

- For each component considered in the plant wide model

-  Conversion of WEST® outputs to variables measurable or 

comparable with the simplified steady state Excel Model.

 

Figure 6: Process steps to simulating a virtual plant using a plant wide model in a simulation software 

 



36 | P a g e  

 

3.1. Zeekoegat WWTW overview and brief process description  

 

Zeekoegat WWTW was commissioned in June 1991 and is located upstream of Roodeplaat dam 

on the Pienaars River within the city of Tshwane metropolitan area as shown below. The effluent 

from Zeekoegat WWTW is discharged into the Roodeplaat Dam (RD), which sends water to the 

Roodeplaat Water Treatment Works (RWTW). Hence, in-direct wastewater recycling is being 

practiced on the Zeekoegat WWTW – RD –RWTW system as part of proactive measures to 

improve availability of drinking water in Gauteng, South Africa. Figure 7 below provides a 

depiction of the ZWWTW - RD – RWTW system. 

 

Zeekoegat Wastewater 

Treatment Works (ZWWTW) 
Raw Wastewater 

Roodeplaat Dam 

(RD) 

Roodeplaat Water 

Treatment Works 

(RWTW) system

Potable Water

Solids (Sludge) Solids (Sludge)

Treated Effluent

COD        < 50 mg/l

FSA         < 1 mgN/l

NO3+NO2 < 6 mgN/l

OP            < 0.1 mg P/l

TSS          <10 mg/l

Raw Water Abstracted

From the Dam

59 Ml/d

From community & 

Industries

Water Supply to public

To farmers or

Landfill

To Landfill

 

Figure 7: Zeekoegat WWTW- Roodeplaat Dam - Roodeplaat WTW System 

 

It is critical that the effluent from Zeekogat WWTW contains minimum nutrients (see Table 6), in 

accordance with the compliance requirements for the Water Use License Application (WULA), 

from the Department of Water Affairs (DWA) and to prevent the occurrence of environmental 

problems such as eutrophication in RD and potential problems in the RWTW. There is a possibility 

of excess nutrients being discharged to Zeekoegat WWTW to RD, if the design and operational 

conditions are not adequate to meet the effluent quality criteria. For instance, if the AD dewatering 

liquor containing high nutrients remains untreated or is recycled to the AS system to levels beyond 

the treatment capacity that the AS system could handle.  

 

 

 

Figure 8 on the next page shows a frozen process flow diagram for the Zeekoegat WWTW. The 

treatment process is also briefly explained below.



37 | P a g e  

 

 

RAW WW

Effluent

Splitter

PST- 01

Fermenter- 01

Fermenter- 02

PST- 01
Primary Settling Tank 1

ET- 01

ET- 01
Equalization Tank-1

Anaer. R- 01

Anaer. R- 01
Anaerobic Reactor 1

Anoxic. R- 01

Anoxicr. R- 01
Anoxic Reactor 1

Aerobic. R- 01 SST- 01

Aerobic. R- 01
Aerobic Reactor 1

SST- 01
Secondary Settling Tank 1

a-recycle
Module 01

RAS- 01
s-recycle

DAF
Unit

WAS-01

WAS-02

Settled W
W

-01

Settled WW-02

PST- 02

PST- 02
Primary Settling Tank 1

ET- 02
Equalization Tank-2

ET- 02 Anaer. R- 02

Anaer. R- 02
Anaerobic Reactor 2

Anoxic. R- 02 Aerobic. R- 02

Anoxic. R- 02
Anoxic Reactor 2

Aerobic. R- 02
Aerobic Reactor 2

AD-01
Anaerobic Digester

AD-01
Main Anaerobic Digester

De-watering
Unit

De-Watering returns
To head of module 2

DAF returns
To head of module 1

RAS- 02
s-recycle

SST- 02

Effluent-02
Effluent-01

SST- 02
Secondary Settling Tank 2

DAF Thickened WAS
 to AD

PS-01

Fermented
PS-01

PS-02

Fermented
PS-02

At the time of the study the NDBEPR Zeekoegat WWTP was configured as 
3 stage Bardenpho system 

Sludge Cake

 CH4  and CO2

a-recycle
Module 02

Sand filters 

 Disinfection

 

Figure 8: Process flow diagram for Zeekoegat WWTW- 3 Stage BARDENPHO system 



38 | P a g e  

 

The raw wastewater (mainly domestic, with a bit of industrial WW) into Zeekoegat WWTW is 

first screened and degritted, then fed by gravity to the splitter box, where it is split between two 

WWTW treatment modules. Each module consists of primary settling tanks (PSTs), equalization 

tanks, NDBEPR reactor, secondary settling tanks (SSTs) and final effluent disinfection (by direct 

chlorination). The treatment process can be broken down into (i) the primary treatment phase, (ii) 

secondary treatment and (iii) treatment of the sludge generated through AD and disinfection of the 

effluent. 

i. Primary treatment and equalization (flow balancing) tanks  

Pre-treated raw wastewater is split to four PSTs (each 22 m in diameter) and three PSTs (34 m 

diameter) in module 1 and module 2 respectively. The primary sludge (PS) from the PSTs is 

pumped to two fermenters (each module has a fermenter), where the PS is fermented to produce 

volatile fatty acids (VFAs).  

For module 1, the fermented sludge together with the supernatant are fed to an equalization tank 

(11 150 m3)- the supernatant from the dissolved air floatation (DAF) unit is also fed to the 

balancing tank. In module 2, the PST supernatant flows to the equalization tank (10 000 m3), whilst 

the PS is fermented and fed to the AD sytem where it is anaerobically digested together with waste 

activated sludge (WAS). The PS fed to AD is gravity thickened but the WAS, being from a 

biological nutrient removal (BNR) AS system is thickened by dissolved air floatation (DAF), to 

avoid phosphorus release during thickening (i.e. via possible anaerobic polyphosphate 

breakdown). 

 

ii. Secondary treatment (NDBEPR activated sludge system) 

The settled WW is charged (from equalization tanks) to the biological reactors one (39 150 m3) 

and two (32 548 m3) for module one and two respectively. Each module is equipped with two 

SSTs and the flow is split equally between the two SSTs for settling, and the thickened return 

activated sludge (RAS) is pumped to the anaerobic zone of the bioreactor (during the study the 

system was operated as 3-stage Bardenpho- also known as A2O in the USA).  

To achieve one of the general objectives of a WWTP i.e., maximizing nutrient removal (N & P), 

the plant was designed so that it can be operated in any of the following configurations: 

 3-Stage Bardenpho (configuration at the time of the study) 

 UCT system 

 Modified UCT system (MUCT) 

 Johannesburg system 

 

 

 

 



39 | P a g e  

 

iii. Chemical treatment, sludge treatment and effluent quality  

Orthophosphate (Ortho P) precipitation using ferric chloride is effected whenever required to 

comply with stringent Ortho P effluent quality legal requirement for discharge. The effluent from 

each module’s SSTs is sand filtered before disinfection using chlorine in two contact tanks before 

discharged to the maturation dam, thereafter overflowing to Roodeplaat dam.  

 

Table 6: Zeekoegat WWTW effluent quality requirements as per DWA Licence 27/2/2/2/A223/101/8 

 

 

At the time of the study, primary sludge from module 2 was fermented and thickened before being 

mixed with DAF thickened WAS and charged to the anaerobic digester for biogas generation. 

Digested sludge is de-watered through belt-press and the liquor sent to liquor treatment tank-

attempting to precipitate excess phosphorus.  

 

3.2. Model Implementation 

 

Various mathematical models have been developed for activated sludge (AS) and anaerobic 

digestion (AD) in wastewater treatment systems. These models (both steady state and dynamic 

simulation models) are based on basic principles of mass balanced stoichiometry.  

When it comes to mathematical simulation models, Ekama and Wentzel (2008) cautioned that, 

these models need to be checked by conducting steady state calculations on the system to check 

the simulation model outcome predictions. If the simulation results, in this case on WEST® under 

steady state conditions give similar predictions as the steady state model calculation (e.g., using 

an excel spreadsheet), then the model can be applied in its wider range of capabilities like dynamic 

simulation (Ekama and Wentzel, 2008). 

In the case of Zeekoegat WWTW, the steady state AS model (Marais and Ekama, 1976; Ekama 

and Wentzel, 2008)) together with AD model (Sötemann et al., 2006; Ikumi and Ekama, 2019; 

Quavauvilliers, 2021) were used in Microsoft excel environment, using explicit equations and 

could be checked for mass balanced stoichiometry for widespread use with confidence. This 

Parameter Unit Limit 

COD mg/l 50 

Free and Saline Ammonia mgN/l 1 

Nitrate/Nitrite mgN/l 6 

Ortho-P (2009 -2011) mgP/l 0.9 

Ortho-P (2012 - 2015) mgP/l 0.5 

Ortho-P (2012 - 2018) mgP/l 0.1 

Total Suspended Solids mg/l 10 

pH   6.5 < pH < 8.5 

Electrical Conductivity mS/m 80 

Faecal Coliform CFU/100 ml 0 



40 | P a g e  

 

plantwide steady state model has been described in Section 2.2.3 of the Literature review. The 

plant-wide (PWM_SA model) of Ikumi et al. (2015) was used for the dynamic simulation of the 

plant in WEST®. This PWM_SA model has been described in Section 2.2.8 of the literature 

review. When the virtual plant was set up in WEST® experimental environment, certain icons 

were used representing unit operations containing model equations for the processes taking place 

in those unit operations to allow for calibration and simulation of the WWTP. Those key unit 

operations and the icons used are shown in the page overleaf.  

The UCT steady state model described in Section 2.2.3 of the Literature review was tailored to 

replicate the Zeekoegat WWTW configuration. Hence, the configuration used during steady state 

calculations was also set up the same way as the one added in WEST® simulation environment 

(See Figure 9).  

The results (steady state vs dynamic) were compared at the beginning to have a good verification 

of the model, to have more confidence in the data generated by the dynamic models. 
 

 

 



41 | P a g e  

 

Table 7: Icons used for the individual unit operations & models used for the simulation  of  Zeekoegat WWTW 

 

Unit Operation Class-Name 
Parameter/Dimension 

Specified
Unit Process Model & description Comment (or model rationale) Symbol/Icon

SSTs, PSTs, 

Thickeners & 

flotation 

Primary/Secondary 

point settlers
Underflow rate (m

3
/d)

All these units are described as ideal 

splitters ( Jeppsson et al., 2007 ). All 

assumed to be non-reactive (Flores-

Alsina et al. 2021)

The settling tank has no volume (i.e. no 

retention time) and acts as an ideal phase 

separator. Flotation unit may have some P 

release with minimal impact on effluent 

quality  (Flores-Alsina et al. 2021)

Fermenters (short 

sludge age ADs)

UCTAD_BSM3P 

operated at very 

short sludge age

Liquid space-volume 

m
3 

of the AD

UCTSDM3P (extended  model of 

Sotemann et al. (2006) to include 

multiple organic types (e.g. WAS 

with PAOs), P release stoichiometry 

& MMP (Brouckaert et al. (2010); 

Ikumi et al., 2014) 

Volume  m
3 

based on incoming flow rate 

and  chosen short Rs- modelled as 'failed 